
 

 

 

Maynard White Pond Treatment 
and Transmission Study 

Evaluation of Water Supply and 
Demand 

July 31, 2019  

 

Prepared for: 
 
Department of Public Works, 
Maynard, MA 
 
 
Prepared by: 
 
Stantec Consulting Services Inc., 
Burlington, MA 
 

 

 
 
 

 
 

 





 

 

Revision Description Author Quality Check Independent Review 
 Draft V. Appiah & 

 K. Chamberlain 
 G. McCarthy  C. Fonseca  

        
        





MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

 

This document entitled Maynard White Pond Treatment and Transmission Study was prepared by Stantec 
Consulting Services Inc. (“Stantec”) for the account of the Town of Maynard, MA Department of Public Works 
[...]
N-Nitrosodimethylamine (NDMA) 0.00001 

Petroleum Hydrocarbons 
 

TPH 0.2 

Aliphatics 
 

C5-C8 0.3 

C9-C12 0.7 

C9-C18  0.7 

C19-C36 14 

Aromatics: 
 

C6-C8 use guidance for individual chemicals 

C9-C10 0.2 

C11-C22 0.2 

Per- and Polyfluoroalkyl Substances (PFAS) 0.00007 

Sodium 20 

Tertiary-Amyl Methyl Ether (TAME) 0.09 

Tertiary Butyl Alcohol (TBA) 0.12 

Tetrahydrofuran 0.6 

1,1,2-Trichloro-1,2,2-trifluoroethane (FREON 113) 210 
 

5.1.5 Disinfectants/Disinfection Byproducts Rule 

Drinking water treatment plants must use a method of disinfection to kill or deactivate microbial 
pathogens such as Giardia, Cryptosporidium, and viruses. However, methods of disinfection can react 
with naturally occurring material in the water to form disinfection byproducts (DBPs) including 
Trihalomethanes (THMs), Haloacetic acids (HAAs), Chlorite, and Bromate. The EPA has developed 
Stage 1 and Stage 2 Disinfectants and Disinfection Byproducts Rules to reduce drinking water exposure 
to DBPs that pose a threat to human health. The rules set MCLs to common DPBs as well as compliance 
monitoring requirements for THMs and HAAs.  

5.1.6 Total Coliform Rule 

The Total Coliform Rule was revised on February 13, 2013. This rule sets an MCL for E. coli in drinking 
water, sampling requirements, corrective actions, and record keeping requirements. Total coliforms are a 
group of related bacteria that are (with few exceptions) not harmful to humans. A variety of bacteria, 
parasites, and viruses, known as pathogens, can potentially cause health problems if humans ingest 
them. EPA considers total coliforms a useful indicator of other pathogens in drinking water. Total 
coliforms are used to determine the adequacy of water treatment and the integrity of the distribution 
system.  



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.8 
 

5.1.7 Drinking Water Regulations Under Review/Development 

5.1.7.1 Lead and Copper Rule 

In 2007, the EPA revised the Lead and Copper Rule to enhance implementation in the areas of 
monitoring, treatment, customer awareness, and lead service line replacement. This rule requires 
systems to monitor drinking water at customer taps. If lead concentrations exceed an action level of 15 
ppb or copper concentrations exceed an action level of 1.3 ppm in more than 10% of the taps sampled, 
the distribution and treatment system must undergo certain actions to prevent corrosion. If the action level 
for lead is exceeded, the public water utility must also inform the public about methods to protecting their 
health as well as replacing lead service pipes under their control. EPA is considering Long-Term 
Revisions to the Lead and Copper Rule to improve public health protection by making substantive 
changes and to streamline the rule requirements. 

Whenever a new water treatment system is put online, or changes to existing treatment plant is 
implemented the potential impacts to the system’s corrosion control methods must be studied to ensure 
lead and copper levels are not negatively impacted by treatment changes.  

5.1.7.2 Perchlorate 

Perchlorate is a naturally occurring compound that is also used in rocket propellants, munitions, fireworks, 
matches, and signal flares. In 2011, the EPA established that this contaminant meets the SDWA criteria 
for regulation as a contaminant. Since that time, EPA has reviewed the best available scientific data and 
has published a notice of proposed rulemaking. EPA is currently seeking comment on a proposed 
perchlorate MCL. Massachusetts has established an enforceable standard for perchlorate in drinking 
water at 2 µg/L. 

5.1.7.3 Per- and Polyfluoroalkyl Substances (PFAS) 

PFAS are emerging contaminants that have been found in many water sources. PFAS are a family of 
chemicals used since the 1950s to manufacture stain-resistant, water-resistant, and non-stick products. 
Certain types of firefighting foam—historically used by the U.S. military, local fire departments, and 
airports to fight oil and gasoline fires—may contain PFAS. Studies indicate that exposure to sufficiently 
elevated levels of certain PFAS may cause a variety of health effects including developmental effects in 
fetuses and infants, effects on the thyroid, liver, kidneys, certain hormones and the immune system. 
Some studies suggest a cancer risk may also exist in people exposed to higher levels of some PFAS. 
Scientists and regulators are still working to study and better understand the health risks posed by 
exposures to PFAS, and MassDEP is following developments in this burgeoning area closely. 

MassDEP requires Public Water Suppliers to test all new sources of drinking water for PFAS. In May 
2016, the EPA issued a lifetime Health Advisory (HA) of 70 parts per trillion (0.07 ug/L) for the 
combination of two PFAS chemicals, PFOS and PFOA, in drinking water. In June 2018, due to similar 
health concerns, MassDEP established an ORSG level for drinking water that extended the EPA advisory 
to include the following three additional PFAS chemicals: PFNA, PFHxS, and PFHpA, because these 

https://www.epa.gov/ground-water-and-drinking-water/drinking-water-health-advisories-pfoa-and-pfos


MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.9 
 

compounds share very similar chemical structures and the available data indicates they are likely to 
exhibit similar toxicities. The ORSG level is 70 parts per trillion (ppt) and applies to the total summed level 
of all five compounds.  

In January 2019, MassDEP announced its intention to initiate the process to develop an MCL for a group 
of Per- and Polyfluoroalkyl Substances (PFAS).  

5.2 WHITE POND WATER QUALITY 

The raw quality data from the 1991 Pilot Study was considered when evaluating possible alternatives to 
treating the raw water from White Pond as well as PFAS data from 2018. A complete data set of the raw 
water data can be found in Appendix D. Table 5-4 provides a brief summary of the data from these two 
sources. 

Table 5-4: Summary of White Pond Raw Water Quality Data 

Parameter Raw Water Concentration Regulatory Limit 

Alkalinity 7.5 mg/L   
Ammonia ND mg/L   
Arsenic ND mg/L 0.010 MMCL (mg/L) 

Calcium 4.3 mg/L   
Chloride 16 mg/L 250 SMCL (mg/L) 

Chlorine ND mg/L 4 MMCL (mg/L) 

Coliform Bacteria Neg Pos/Neg 0 MCLG 

Color 4 CU 15 SMCL (CU) 

Conductivity 78 umhos/cm   
Copper ND mg/L 1 SMCL (mg/L) 

Corrosivity -3.4 SU Non-corrosive SMCL 

Fecal Bacteria NT Pos/Neg 0 MCLG 

Fluoride ND mg/L 2 SMCL (mg/L) 

Foaming Agents ND mg/L 0.5 SMCL (mg/L) 

Hardness 15.3 mg/L   
Iron 0.01 mg/L 0.3 SMCL (mg/L) 

Lead ND mg/L 0.015 MMCL (mg/L) 

Magnesium 1.1 mg/L   
Manganese 0.01 mg/L 0.05 SMCL (mg/L) 

Nitrate ND mg/L 10 MMCL (mg/L) 

Nitrite ND mg/L 1 MMCL (mg/L) 

Odor ND ton 3 SMCL (threshold odor numbers) 

PFAS 0.068 µg/L 0.070 ORSG (µg/L) 

pH 6.2 1 6.5-8.5 SMCL 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.10 
 

Parameter Raw Water Concentration Regulatory Limit 

Potassium 0.84 mg/L   
Sediment Neg Pos/Neg   
Sodium 10.9 mg/L 20 ORSG (mg/L) 

Standard Plate Count NT CFU 0 MCLG 

Sulfate 9 mg/L 250 SMCL (mg/L) 

Total Dissolved Solids 46.8 mg/L 500 SMCL (mg/L) 

Turbidity 0.7 NTU 5 MMCL (NTU) 
 

5.3 SURFACE WATER TREATMENT SYSTEM PROCESS 

5.3.1 Raw Water Intake & Screening 

The existing 12-inch intake structure is set at seven (7) feet below the surface water elevation. The pond 
is approximately 22 feet deep, allowing the intake structure to be lowered to provide for additional 
capacity within the pond. It is recommended that a new intake structure be constructed at a lower 
elevation to potentially increase the yield of the pond. An analysis of the pond’s yield is beyond the scope 
of this report, but a new intake structure constructed at a lower elevation could increase the yield. 

The purpose of an intake is to ensure that adequate quantities of the best available quality of raw water 
can be withdrawn from White Pond. The intake structure to be installed at White Pond should be 
constructed to allow water withdrawals at multiple levels to limit the influence of seasonal variations on 
the raw water’s physical-chemical and/or biological profile. The entry ports will remain submerged at all 
times to depths sufficient to avoid issues with sheets of ice forming during the winter months, floating 
debris, and to preclude the entraining of air.  

Passive screening allows water through the intake ports at a low, uniform velocity. Water passes through 
the screen while debris and aquatic life remain in the water. Passive intake screens can handle large 
quantities of water, increase flow equalization, and reduce headloss. An intake screen can be combined 
with an airburst system to optimize performance and reduce cleaning costs. 

A raw water intake line will connect the intake ports to a wetwell located underneath a new pump house.  

5.3.2 Raw Water Pumping & Storage 

The existing water pump station is located at an elevation of 192 feet, approximately 50 feet from the 
edge of White Pond that has an approximate surface water elevation of 187 feet. Based on FEMA maps, 
the 100-year floodplain for the pond is approximated to be near the pond edge of water (Woodard & 
Curran, 2012). It is recommended that a new raw water intake pump station be moved at a higher 
elevation on the site that is adequately located outside of the 100-year floodplain. 

There will be at least two raw water pumps at the new pump house. These will convey the raw water from 
the wetwell to the new surface water treatment facility that will be located either at White Pond itself or in 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.11 
 

the Town of Maynard. The capacity of the raw water pumping and storage will be sized to ensure 
continuous raw water supply to the treatment plant. The raw water pumping capacity should be equal to 
the average rate of demand on the maximum day, which is assumed to be 2 MGD for this evaluation. 

5.3.3 Chemical Pretreatment 

5.3.3.1 pH Adjustment 

According to the pilot study done in 1991 by Dufresne-Henry (now Stantec), the pH of the raw water at 
White Pond was less than 7 and the alkalinity was found to be less than 10. Surface waters with low 
pH/alkalinity typically require pre-treatment with lime, caustic soda, or soda/pot- ash to increase the pH to 
a level that provides optimum coagulation.  

Lime is available as hydrated or slaked lime (Ca(OH)2) and quicklime (CaO), and can be used to increase 
both the pH and alkalinity of the water. It is inexpensive but can be difficult to handle and the pH of the 
treated water generally changes slowly with dosage changes. Lime is slurry fed, which is an operations 
and maintenance intensive process. Quicklime, when added to water, produces an exothermic reaction 
that generates considerable heat. Lime adds hardness as well as aluminum and turbidity to the water. 

Sodium hydroxide (caustic soda) is very hazardous if not handled carefully. It can cause severe burns 
and damage the eyes. pH control can be difficult for systems using caustic soda, particularly for waters 
with low levels of alkalinity, because of the large changes in pH that can occur as the result of a small 
change in dosage.  

Sodium carbonate (soda ash) and potassium carbonate (potash) are dry compounds that are relatively 
safe to handle compared to caustic soda. These carbonate chemicals will not cause skin irritation. They 
dissolve more readily than lime. When soda ash or potassium carbonate is added to water, there is an 
increase in alkalinity as well as an increase in pH. Soda ash and potassium carbonate are safer and 
easier to handle, but there are disadvantages to using these pH adjustment chemicals primarily related to 
the fact that they are dry chemicals, including dust, high operational and maintenance costs, and 
increased operator attention. 

5.3.3.2 Iron and Manganese Oxidation 

The physical state and concentration of iron and manganese entering a treatment plant from a surface 
water may vary seasonally due to changes in in water quality during stratification and turnover. For 
instance, some surface water sources have low concentrations of particulate iron and manganese during 
most of the year, with a significant acute increase in soluble iron and manganese concentration during 
spring and/or fall turnover. During periods of lake turnover dissolved iron and manganese that has 
accumulated on the bottom of the lake can become more distributed in the water column due to the 
turbulence created in the water body. During turnover the water body becomes well mixed, and dissolved 
oxygen (DO) throughout the water body will result in iron and manganese converting from dissolved to 
oxidized (particulate) form. Between the change in DO and the mixing occurring, it is very common to 
experience manganese or iron spikes at the raw water intake during turnover. 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.12 
 

Stratification, which occurs in the summer and winter months, is the separation of a water body into three 
layers due to density differences. After turnover occurs in the Spring and the water body continues to 
warm up, the layers no longer mix. This results in iron and manganese accumulation at the bottom of the 
lake. As stratification goes on, the bottom layer of a lake becomes anoxic. Since there is no oxygen 
present, the iron and manganese are reduced and convert to their dissolved form. If the raw water intake 
is located at a depth that is within this anoxic layer, increased levels of dissolved manganese or iron can 
be present in the raw water.  

While the 1991 pilot study indicated a low concentration of 0.01mg/L for both iron and manganese at the 
time of pilot testing (late February), it is unknown if iron and manganese concentrations may increase 
during turnover and stratification events. The addition of a strong oxidant chemical such as potassium 
permanganate may be needed to treat seasonal elevated levels of iron and manganese coming to the 
treatment plant. 

It is recommended to use an inline static mixer equipped with chemical injection lances for the addition of 
the oxidant, pH adjustment, and coagulation chemicals installed. Static mixers are efficient, economical, 
and require little to no maintenance. Since there is no straight pipe lengths requirement upstream or 
downstream of the mixer, inline sampling can be performed immediately after the mixer. 

5.3.4 Coagulation  

The addition of an inorganic coagulant to the pretreated water neutralizes the suspended particles in the 
water, which allows the particles to agglomerate and form heavier and larger flocs, creating an insoluble 
precipitate that more easily settles. Alkalinity will be consumed as part of the coagulation process, and pH 
of the chemically dosed raw water will decrease. While aluminum sulfate and ferric chloride proved to be 
effective coagulants during the 1991 pilot study, additional jar testing will be needed to determine 
coagulant dosage requirements during warm and cold weather conditions. Jar testing should also 
consider alternative coagulants such as ferric sulfate, aluminum chlorohydrate (ACH), and polyaluminum 
chloride (PACL). These alternative coagulants all have higher basicity than aluminum sulfate or ferric 
chloride and hence less of an impact on the pH of the dosed water, which may reduce the amount of pH 
adjustment chemical needed. 

Generally, alum has been regarded as the first coagulant of choice because of its lower cost and its 
widespread availability. However, the same water may require less ACH or PAC. For instance, as a rule-
of-thumb, ACH doses required will be approximately a third of those required when using alum. Other 
benefits to ACH include lower sludge production and the potential avoidance of post-treatment alkali 
dosing. 

With rising concern about potential toxicity of residual aluminum in treated water, and regulatory limits for 
aluminum discharge to the environment, iron-based coagulants have been attracting increased attention 
in the field of water treatment. Iron-based coagulants tend be more expensive than alum on an equivalent 
dose basis. They also consume more alkalinity than alum, and hence tend to depress pH of the dosed 
water much more. However, ferric has been shown to be more effective at meeting very stringent 
manganese limits in the finished water. Ferric-based coagulants can be extremely corrosive and produce 
highly visible blood-/rust-colored stains whenever there are chemical spills and leaks. 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.13 
 

Polymers are classified as cationic polymers (positively charged), anionic polymers (negatively charged), 
and nonionic polymers (neutrally charged). Regardless of which coagulant or combination of coagulants 
is used, they must be mixed very well with the water before they can form a heavier floc. The polymers 
(Betz 1160XL, American Cyanamid 572c, and Betz 1190) investigated in the 1991 pilot study were 
determined to have no significant impact to the coagulant process. However, the polymers recommended 
in the Trident system (see Section 5.4.2) and Actifloc system (see Section 5.4.3) will be investigated 
during future jar testing. 

5.3.5 Flocculation 

After the coagulant has been thoroughly mixed in the water, mixing in flocculation basins is slowed to 
allow water to come into contact with the forming floc and allow it to increase in size. The continued 
mixing is gentle to allow the floc to grow and gain weight, but fast enough to keep it in suspension until 
ready for the clarification process. The purpose of the flocculation process is to accelerate interparticle 
contact, thus promoting agglomeration of colloidal particles into larger floc for enhanced 
settling/clarification. 

5.3.6 Clarification 

Clarification is the general term used to describe the way that suspended solids are separated from a 
liquid, in this case, raw water. In the water treatment process, clarification is traditionally carried out 
by sedimentation. Suspended solids settle out naturally from the raw water due to gravity. The main aim 
of the clarification process is to remove any suspended solids that are heavier than water to reduce 
turbidity, and to reduce the load on the downstream processes. There are several approaches to enhance 
the clarification process, including tube or plate settlers and several available proprietary systems. A brief 
discussion of these variations follows.  

5.3.6.1 Enhanced Settling with Plate Settlers 

From the flocculation tanks, water enters the sedimentation basin through an inlet channel at very low 
velocity. Sedimentation basins enhanced with plate settlers can greatly increase settling process by 
reducing the distance a particle must travel to reach the sludge zone. Use of plate settlers to enhance the 
settling process can result in reduced detention times in sedimentation basins, resulting in smaller basins. 
A sludge collection mechanism such as a rake, which continuously travels across the bottom of the 
clarifier, scrapes the settled floc to the end of the basin, where sludge is collected and then pumped to the 
residuals management process. 

5.3.6.2 Adsorption Clarification + Filtration Package System 

WesTech’s Trident package system includes an upflow adsorption clarification process that uses high-
density plastic bead media, followed by a dual-media filter. During operation, chemically coagulated water 
is introduced into the bottom of the adsorption clarifier compartment where it passes upward through a 
bed of buoyant adsorption media. The adsorption clarifier combines the processes of flocculation and 
[...]
driven. The microfiltration membranes act similarly to a very fine sieve to retain particulate matter, while 
water and its soluble components pass through the membrane as filtrate. The retained solids are 
concentrated in a waste stream that is discharged from the membrane system. The pore size of the 
membrane and the integrity of the sealing mechanism controls the fraction of the particulate matter that is 
removed.  

Pretreatment prior to the microfiltration unit eliminates large solids that could plug the hollow fibers. 
Typically, a self-cleaning screen/strainer capable of removing particles above 100 to 200 microns is all 
that is required for treatment prior to microfiltration. However, if scaling is a concern, steps to balance the 
alkalinity of the water should be taken. If iron and manganese are present, an oxidant would need to be 
added to force precipitation to occur prior to entering the membrane. Coagulation pretreatment may 
improve membrane flux performance, resulting in cost reductions of membrane equipment. Pilot testing is 
required to identify if the need for coagulation/sedimentation pretreatment prior to membrane filtration will 
reduce membrane costs.  

5.3.8 PFAS Treatment 

PFAS levels greater than the MassDEP ORSG of 0.070 ug/L have been reported in White Pond. 
Additional sampling of White Pond is recommended to verify PFAS levels. It is assumed though that 
PFAS treatment will be required of White Pond water. PFAS treatment research is rapidly growing right 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.18 
 

now, but current research indicates the most effective way to remove PFAS is through activated carbon 
treatment (i.e., GAC), ion exchange resins, and high-pressure membranes, like nanofiltration or reverse 
osmosis.  

Activated carbon is an effective adsorbent because it is a highly porous material and provides a large 
surface area to which contaminants may adsorb and is the most studied treatment for PFAS. Granular 
activated carbon (GAC) has been shown to effectively remove PFAS from drinking water when it is used 
in a flow through filter mode after particulates have already been removed. Calgon offers a coal-based 
GAC that effectively removes short chain PFAS and a re-agglomerated bituminous coal-based product for 
removal of an array of PFAS including both long- and short-chain compounds. The spent GAC containing 
adsorbed concentrations of PFAS can be thermally reactivated, thereby destroying the adsorbed 
contaminants and allowing the activated carbon to be recycled and reused. 

For the purposes of this study, use of GAC filters were assumed to be necessary for PFAS removal. 

5.3.9 Corrosion Control 

At the completion of the water treatment process and prior to entering the distribution system, the finished 
water must not be corrosive. The 1991 pilot study included a corrosion study that found the finished water 
to be corrosive. Corrosive water causes pipe materials such as copper and lead to dissolve.  

Alkalinity and pH adjustment through the addition of a chemical such as sodium carbonate can minimize 
the corrosivity of the finished water. 

5.3.10 Disinfection 

5.3.10.1 Ultraviolet + Chlorine  

Ultraviolet (UV) radiation inactivates organisms when they absorb the light, which causes a 
photochemical reaction that alters molecular components essential to cell function and damages/kills 
exposed cells. UV radiation can protect the public from various pathogens including the Cryptosporidium 
and Giardia. The UV disinfection process requires much smaller footprint than a chlorine contact tank. UV 
radiation quickly dissipates in water; as a result, no residual is produced. Use of UV for disinfection has 
the advantage of significantly reducing DBPs, but a secondary chemical disinfectant would still be needed 
to maintain a residual throughout the distribution system. 

Chlorine maintains a residual level in the finished water that can be monitored and controlled. It is an 
effective disinfectant for bacteria, viruses and Giardia cysts, but is not effective at inactivating 
Cryptosporidium oocysts at typical chlorine dosages. It can also help control biological growth in the 
distribution system. Addition of chlorine in the form of sodium hypochlorite increases the pH of the water 
because of the presence of hydroxyl radicals (OH-) and excess sodium hydroxide used in the 
manufacture of sodium hypochlorite. 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.19 
 

5.3.10.2 Chorine 

Disinfection practice must balance the need to inactivate pathogens and eliminate the formation of 
undesirable DBPs. Chlorine is the most widely used disinfectant for water systems to prevent spread of 
disease-causing waterborne pathogens. A low residual level of disinfection ensures that the water 
remains safe once it leaves the water treatment plant until it arrives at the customer’s tap.  

The two main components of a chlorine disinfection system are the chemical dose system and the 
contact basin. Disinfectant dose is water specific and will require pilot studies to be determined.  

5.3.11 Finished Water Storage and Pumping 

A finished water clearwell is required to collect water after it has been treated and prior to being pumped 
to the Town’s distribution system. The clearwell also serves as a reservoir for the backwash pumping 
systems and provides adequate contact time for the disinfection process. The finished water pumps 
should be capable of pumping the water at peak demands (assume 2 MGD for this study). 

5.3.12 Residuals Management & Sanitary Waste Disposal 

Backwash and solids are disposed to an onsite residual basin, lined sand drying bed, or temporary 
storage tank for offsite disposal if plant is located at White Pond or directly to Maynard’s wastewater 
treatment system if plant is located in Maynard. Sanitary waste is disposed to an onsite subsurface 
disposal system if plant is located at White Pond or to Maynard’s wastewater treatment system if the plant 
is located in Maynard. 

5.3.13 Buildings 

The treatment system, mechanical and electrical equipment, and control panels are located in a treatment 
facility building. Raw water pumps are housed in a covered pump station building. A typical facility site 
includes an access driveway, yard piping, and appropriate drainage. Electrical, instrumentation/control, 
security, HVAC, and plumbing systems are required. 

5.4 SURFACE WATER TREATMENT ALTERNATIVES 

For the purposes of this study, the evaluation of a new WTP has assumed an average daily flow of 1 
MGD, with a maximum daily flow of 2 MGD. This assumption is based on treating White Pond source 
water only. If the Town were to pursue the option to build a centralized WTP, the average daily flow 
capacity of the WTP would increase to 2 MGD. If the Town decides to move forward with utilizing White 
Pond as a drinking water source, the next phase of the planning process would include preliminary design 
and would finalize the decision on the WTP location and capacity. It is anticipated that the same general 
treatment processes would be relevant for both scenarios, but the cost will increase for the centralized 
WTP due to the higher capacity. 

Five alternatives were identified for White Pond source water treatment and are presented below along 
with process flow diagrams. Each of the alternatives was conceptually evaluated to determine an 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.20 
 

estimate of building footprint requirements, operation and maintenance (O&M) costs, and construction 
costs. The treatment alternatives include redundant trains for all unit processes. 

Vendors of large/critical equipment and package systems were contacted to determine process 
acceptability, equipment costs, operation and maintenance requirements, and footprint requirements for 
the major equipment. As needed, the Cost Estimating Manual for Water Treatment Facilities (Kawamura 
& McGivney, 2008) was consulted to determine an estimate of construction costs . Stantec’s recent 
project experience with design and construction of WTPs was also utilized in the development of 
construction and O&M costs.  

The footprint and cost estimates presented in this report are for planning purposes only and are based on 
conceptual engineering ideas; project definition is minimal at this point in time.  



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.21 
 

5.4.1 Alternative 1: Conventional Filtration Treatment 

This is the most commonly used filtration system as it can accommodate any surface water, even those with very high or variable turbidity. It 
responds well to rapid changes in source water quality. Raw water enters the passive screens and fills up the wetwell underneath the pumphouse. 
It is then pumped to the surface water treatment facility. An oxidant, pH adjuster, and coagulant are mixed inline prior to the flocculation basins. 
The flocs are removed in the sedimentation basin enhanced with plate settlers and sent to the waste disposal process. The water then passes 
through the dual media filter and is further polished in the GAC filter for PFAS removal. Backwash waste from filters are sent to the waste disposal 
process. The filtered water is exposed to UV light and then chlorine in a chlorine contact tank for disinfection. The finished water is stored in a 
clearwell, where finished water and backwash pumps are located. Figure 5-3 illustrates the process flow diagram for this alternative. 

Figure 5-3: Process Flow Diagram for Conventional Treatment  

 

 

 

 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.22 
 

5.4.2 Alternative 2: Adsorption Clarification 

This alternative utilizes the pre-engineered Trident® Package Water Treatment System, which incorporates upflow adsorption clarification and 
filtration in a single package. Raw water enters the passive screens and fills up the wetwell underneath the pumphouse. It is then pumped to the 
surface water treatment facility. An oxidant, pH adjuster, and coagulant are added to the raw water prior to an inline static mixer. Typically a 
polymer (coagulant aid) is added after the inline static mixer before the Trident® Package Water Treatment System. The water is then further 
polished in the GAC filter for PFAS removal. Waste from the treatment system is sent to the waste disposal process. The filtered water is exposed 
to UV light and then chlorine in a chlorine contact tank for disinfection. The finished water is stored in a clearwell, where finished water and 
backwash pumps are located. Figure 5-4 illustrates the process flow diagram for this alternative. 

Figure 5-4: Process Flow Diagram for Adsorption Clarification  

 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.23 
 

5.4.3 Alternative 3: Ballasted Sand Flocculation 

This alternative utilizes the pre-engineered Actiflo®/Dusenflo® Package Water Treatment System. Raw water enters the passive screens and fills 
up the wetwell underneath the pumphouse. It is then pumped to the surface water treatment facility. The raw water enters the Actiflo®/Dusenflo® 
Package Water Treatment System which includes (1) a coagulation basin where a coagulant can be rapidly mixed into the raw water; (2) an 
flocculation basin where a polymer (as needed) and microsand are added and floc formation occurs; (3) settling tank with lamella plates to clarify 
the flocculated water – sludge generated here is continually pumped to a hydrocyclone, where sand and sludge are separated; the same 
hydrocyclone recycles the microsand back into the injection tank and the sludge is sent to the waste disposal process; (4) a gravity filtration 
compartment. The water is then further polished in the GAC filter for PFAS removal. Backwash waste from filters are sent to the waste disposal 
process. The filtered water is exposed to UV light and then chlorine in a chlorine contact tank for disinfection. The finished water is stored in a 
clearwell, where finished water and backwash pumps are located. Figure 5-5 illustrates the process flow diagram for this alternative. 

Figure 5-5: Process Flow Diagram for Ballasted Sand Flocculation  

 

 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.24 
 

5.4.4 Alternative 4: Dissolved Air Floatation 

This alternative includes all of treatment steps involved in conventional filtration (Alternative 1), with the exception that the clarifying process uses 
a DAF process. Raw water enters the passive screens and fills up the wetwell underneath the pumphouse. It is then pumped to the surface water 
treatment facility. An oxidant, pH adjuster, and coagulant are rapidly mixed into the raw water prior to the flocculation basins. The flocculated water 
then goes to the DAF basins where particles that have floated to the surface are skimmed off and sent to the waste disposal process. The clarified 
water then passes through the dual media filter and is further polished in the GAC filter for PFAS removal. Backwash waste from filters are sent to 
waste disposal process. The filtered water is exposed to UV light and then chlorine in a chlorine contact tank for disinfection. The finished water is 
stored in a clearwell, where finished water and backwash pumps are located. Figure 5-6 illustrates the process flow diagram for this alternative. 

Figure 5-6: Process Flow Diagram for Dissolved Air Floatation 

 

 

 

 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.25 
 

5.4.5 Alternative 5: Pressure Feed Membrane Filtration 

This alternative uses membrane filtration as the separation treatment process. Raw water enters the passive screens and fills up the wetwell 
underneath the pumphouse. It is then pumped to the surface water treatment facility. An oxidant, pH adjuster, and coagulant (if needed) are added 
to the raw water prior to an inline static mixer. The chemically treated water then undergoes membrane filtration (microfiltration) and is further 
polished in the GAC filter for PFAS removal. Waste generated by both filter types are sent to the waste disposal process. The filtered water is 
exposed to UV light and then chlorine in a chlorine contact tank for disinfection. The finished water is stored in a clearwell, where finished water 
and backwash pumps are located. Figure 5-7 illustrates the process flow diagram for this alternative. 

Figure 5-7: Process Flow Diagram for Pressure Feed Membrane Filtration  





MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.26 
 

5.4.6 Alternatives Cost Comparison 

Table 5-5 provides a summary of the conceptual cost estimates for each of the White Pond treatment 
alternatives. 

Table 5-5: Conceptual Costs for New White Pond Surface Water Treatment Plant 

  Alternative 1 Alternative 2 Alternative 3 Alternative 4 Alternative 5 

  

Conventional 
Filtration 

Adsorption 
Clarification 
(Trident®) 

Ballasted 
Flocculation 

(Actiflo®) 

Dissolved Air 
Floatation 
(Leopold® 

Clari-DAF®) 

Membrane 
Filtration 

(Pall Aria™) 

ESTIMATED 
CONSTRUCTION 
COST 

$21,746,000 $16,713,000 $20,567,000 $23,064,000 $18,594,000 

ESTIMATED ANNUAL 
O&M COST 

$167,000 $159,000 $174,000 $183,000 $181,000 

ESTIMATED NPV of 
O&M COST 

$2,908,000 $2,769,000 $3,030,000 $3,187,000 $3,152,000 

ESTIMATED 
LIFECYCLE COST 

$24,650,000 $19,480,000 $23,600,000 $26,250,000 $21,750,000 

The following assumptions were made to develop potential costs: 

• Costs are based on a plant design capacity of 1 MGD 
• Costs are in 2019 dollars 
• Construction costs include major equipment and tankage components detailed in Section 5.3, 

process piping, sludge disposal lagoons, and the WTP building as well as specialty systems such 
as electrical, instrumentation/control, HVAC, plumbing, yard piping, and site work. 

• Contractor burdens and markups included in the construction cost estimates include contractor 
markups (13%), profit (5%), overhead & general conditions (2.5%), and bonds & insurance (1%) 

• WTP building costs were based on the estimated footprint for each alternative 
• Equipment vendors provided purchase cost estimates for major equipment and package systems.  
• As needed, the Cost Estimating Manual for Water Treatment Facilities (Kawamura & McGivney, 

2008) was consulted to determine an estimate of construction costs. Stantec’s recent project 
experience with design and construction of WTPs was also utilized in the development of 
construction and O&M costs.  

• Based on Association for the Advancement of Cost Engineering (AACE) guidance, the cost 
estimates presented in this report fall under the definition of a Class 4 cost estimate. The 
expected accuracy range for a Class 4 cost estimate is -15% to -30% on the low end and +20% 
to +50% on the high end. For this reason, a 50% contingency is built into the construction 
cost estimates.  

• Cost of electricity was assumed $0.12/kW-hr 
• Life cycle cost calculations assumed an interest rate of 3% over a 25-year period.



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.27 
 

5.4.7 Alternatives Evaluation 

Table 5-6 compares the five treatment alternatives and provides a summary of the footprint, O&M requirements, major equipment, ancillary equipment that will 
need to be added to package systems, chemicals needed, volume of waste generated, life cycle cost, pros and cons, and special considerations. 

Table 5-6: Evaluation of Treatment Alternatives 

Criteria 
Alternative 1 Alternative 2 Alternative 3 Alternative 4 Alternative 5 

Conventional Filtration Adsorption Clarification 
(Trident®) 

Ballasted Flocculation 
(Actiflo®/Dusenflo®) 

Dissolved Air Floatation 
(Leopold® Clari-DAF®) 

Membrane Filtration 
(Pall Aria™) 

Treatment Suitability • Able to treat the raw 
water & meet water 
quality goals/regulations 

• Able to treat the raw 
water & meet water 
quality goals/regulations 

• Good quality raw water 
may not require this 
level of chemical 
intensive treatment; 
Trident excels at 
treatment of high 
turbidity waters. 

• Able to treat the raw 
water & meet water 
quality goals/regulations 

• ActiFlo is excellent for 
poor quality waters and 
in locations where 
limited space is 
available; the good 
quality raw water may 
not require this level of 
treatment. 

• Able to treat the raw 
water & meet water 
quality goals/regulations 

• If algae were a concern 
for White Pond, DAF 
may be well-suited for 
the water source. At this 
time, algae is not a 
concern. Continues raw 
water characterization is 
needed. 

• Able to treat the raw 
water & meet water 
quality goals/regulations 

Process Related Equipment • Static Mixer 
• Oxidant feed system 
• pH adjustment system 
• Coagulant feed system 
• Flocculation basins 
• Clarification basins with 

plate settlers 
• Dual media filters with 

backwash pumps and air 
scour system 

• GAC filters with 
backwash pumps and air 
scour system 

• UV disinfection system 
• Chlorine feed system 

• Static mixer 
• Oxidant feed system 
• pH adjustment system 
• Coagulant feed system 
• Polymer feed system 
• Adsorption clarifiers 
• Gravity media filters with 

air scour system 
• GAC filters with 

backwash pumps and air 
scour system 

• UV disinfection system 
• Chlorine contact tanks & 

finished water storage  
• Residual management 

system 

• Oxidant feed system 
• pH adjustment system 
• Coagulant feed system 
• Polymer feed system 
• Rapid mixer 
• Coagulation, flocculation 

and settling tanks 
• Microsand recirculation 

system 
• Hydrocyclone recycle 

system 
• Filter air backwash 

blower and backwash 
pump 

• Oxidant feed system 
• pH adjustment system 
• Coagulant feed system 
• Rapid Mixer 
• Flocculation mixers 
• Air compressor 
• Recycle pumps 
• Air saturation tank 
• Mechanical skimmers 
• Spray wash system 
• Dual media filters with 

backwash pumps and air 
scour system 

• GAC filters with 
backwash pumps and air 
scour system 

• Static mixer 
• Oxidant feed system 
• pH adjustment system 
• Coagulant feed system 

(tentative) 
• Feed pumps and VFDs 
• Membrane system 
• Reverse filtration system 

(tank & pump) 
• Complete CIP system 
• Neutralization system 
• GAC filters with 

backwash pumps and air 
scour system 

• UV disinfection system 
• Chlorine feed system 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.28 
 

Criteria 
Alternative 1 Alternative 2 Alternative 3 Alternative 4 Alternative 5 

Conventional Filtration Adsorption Clarification 
(Trident®) 

Ballasted Flocculation 
(Actiflo®/Dusenflo®) 

Dissolved Air Floatation 
(Leopold® Clari-DAF®) 

Membrane Filtration 
(Pall Aria™) 

• Residual management 
system 

• Chlorine contact tanks & 
finished water storage  

• Finished water pumping  
• System controls and 

instrumentation 

• Finished water storage  
• Finished water pumping 

• GAC filters with 
backwash pumps and air 
scour system 

• UV disinfection system 
• Chlorine feed system 
• Residual management 

system 
• Chlorine contact tanks & 

finished water storage  
• Finished water pumping 

• UV disinfection system 
• Chlorine feed system 
• Residual management 

system 
• Chlorine contact tanks & 

finished water storage  
• Finished water pumping 

• Residual management 
system 

• Chlorine contact tanks & 
finished water storage  

• Finished water pumping 

Chemicals • Oxidant 
• pH adjustment 
• Coagulant 
• Sodium hypochlorite 

• Oxidant 
• pH adjustment 
• Coagulant 
• Polymer (tentative) 
• Sodium hypochlorite 

• Oxidant 
• pH adjustment 
• Coagulant 
• Polymer (tentative) 
• Sodium hypochlorite 

• Oxidant 
• pH adjustment 
• Coagulant 
• Polymer (tentative) 
• Sodium hypochlorite 

• Oxidant 
• pH adjustment 
• Coagulant (tentative) 
• Sodium hypochlorite 
• Sodium hydroxide 
• Sodium bisulfide 
• Citric acid 

Footprint • 7,950 ft2 • 6,540 ft2 • 5,850 ft2 • 7,950 ft2 • 6,540 ft2 

Volume of Waste Generated  • 110,000 gal/day • 76,000 gal/day • 94,000 gal/day • 72,000 gal/day • 27,000 gal/day 

Life Cycle Cost                • $24,650,000 • $19,480,000 • $23,600,000 • $26,250,000 • $21,740,000 

O&M Requirements • Chemical handling 
• Occasional plate settler 

washdown 
• Filter backwashing 
• GAC backwashing 
• Sludge disposal 
• UV lamp cleaning 

• Chemical handling 
• Clarifier flushing 

(multiple times daily) 
• Filter backwashing 
• GAC backwashing 
• Sludge disposal 
• UV lamp cleaning 

• Chemical handling 
• Microsand 

replenishment (annual) 
• Hydrocyclone and 

microsand recycle 
system maintenance 

• Filter backwashing 
• GAC backwashing 
• Sludge disposal 
• UV lamp cleaning 

• Chemical handling 
• DAF basin spray down 
• DAF aeration system 

maintenance 
• Filter backwashing 
• GAC backwashing 
• Sludge disposal 
• UV lamp cleaning 

• Chemical handling 
• Membrane module 

replacement (every 10 
years) 

• Membrane system 
maintenance 

• GAC backwashing 
• Sludge disposal 
• UV lamp cleaning 

Operator Certification • Class II-T (with approval 
from DEP) 

• Class II-T (with approval 
from DEP) 

• Class II-T (with approval 
from DEP) 

• Class II-T (with approval 
from DEP) 

• Class II-T (with approval 
from DEP) 



MAYNARD WHITE POND TREATMENT AND TRANSMISSION STUDY 

New Surface Water Treatment Plant  
      

 5.29 
 

Criteria 
Alternative 1 Alternative 2 Alternative 3 Alternative 4 Alternative 5 

Conventional Filtration Adsorption Clarification 
(Trident®) 
